




 
 

FINAL ENGINEERING DESIGN REPORT 
TREATMENT OF PCBs IN STORM WATER 

 
 
 

CARRIER CORPORATION 
THOMPSON ROAD FACILITY 

SYRACUSE, NEW YORK 
 
 

EnSafe Project Number 
0888807394 

 
 
 
 
 

Prepared for: 
 

United Technologies Corporation 
UTC Shared Remediation Services 

United Technologies Building 
One Financial Plaza 

Hartford, Connecticut  06010 
 
 
 
 

Prepared by: 
 

 
 
 
 

5724 Summer Trees Drive 
Memphis, Tennessee  38134 

(901) 372-7962 
(800) 588-7962 

www.ensafe.com 
 
 
 
 

November 13, 2009 

 



 
FINAL ENGINEERING DESIGN REPORT 

TREATMENT OF PCBs IN STORM WATER 
 
 

CARRIER CORPORATION 
THOMPSON ROAD FACILITY 

SYRACUSE, NEW YORK 
 
 

EnSafe Project Number 
[...]
progress report that it had tentatively decided to sample storm water from MH-115 during the 

next quarterly sampling event.  When deploying equipment for the most recent quarterly event, 

MH-99 was found to be the manhole most up-gradient from MH-116 and was chosen for sampling 

in lieu of MH-115.  In the most recent sampling event Aroclor 1260 was detected at 0.242 μg/L.  

The result for Aroclor 1254 was less than 0.065 μg/L. 

 

Carrier will continue to sample storm water from manholes in this area as part of the PMP and 

source investigation programs in an attempt to determine the most up-gradient (up-line) location of 

PCBs in storm water.  

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

11 

3.3 Conclusions 
PCB detections have been found predominantly in unfiltered samples, with filtered samples 

(in most cases) showing a marked decrease in PCB concentration.  The cause of the 

detectable level of PCBs in the discharge appears to be contaminated sediments that have washed 

into the storm water sewer collection system. 

 

Each pumping station receives storm water flows from a distinct portion of the facility, and the 

assessment of potential treatment alternatives has taken into account the PCB contribution from 

each PS/Outfall.  While the exact source or sources of the sediments is unknown, the data 

strongly suggests that the Outfall 002/PS-2 drainage system is the primary contributor of 

PCB-contaminated storm water to Outfall 01A discharges.  Therefore, end-of-pipe PCB treatment 

for PS-2 storm water is recommended to meet the requirements of the current permit. 

 

Capture and subsequent treatment of storm water from PS-1 and Outfall 001 for PCB is not 

warranted at this time.  Storm water from this pump station and outfall will continue to be 

monitored (as part of Carrier’s approved PMP).  If data shows PCB concentrations in storm water 

from this outfall consistently exceed the MDL, Carrier will reassess its proposed PCB control 

strategy for possible modifications to mitigate these flows. 

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

12 

4.0 PILOT STUDY 
To verify certain information needed for design and to identify operational issues such as 

frequency of filter change-out and other maintenance, a pilot-scale treatment unit was operated at 

the Carrier site from late April 2009 through November 6, 2009. 

 

Description of System 
Figure 3 is an updated process flow diagram of the pilot system.  An existing drain tap on the 

PS-2 force main inside the TR-3 wastewater treatment room was converted into a temporary 

sampling tap in order to draw storm water.  A 4- to 5-gpm transfer pump was installed to convey 

storm water from the sampling tap to the pilot unit.  The operation of the pump was activated by 

an electrical relay wired to a flow switch installed in the PS-2 force main. 

 

• The pump inlet was protected by routing the water through a basket strainer. 

 

• Filtration Step 1 — Since September 9, 2009, the water was pumped through a 

backwashable sand filter charged with a specially graded media reportedly able to remove 

particulate down to 3 to 4 microns in size.  (Prior to September 9, a 25-micron bag filter 

was used in this step.) 

 

• Filtration Step 2 — From the sand filter the water was routed through a 20-inch long, 

pleated cartridge filter.  From October 24, 2009, through the end of the study, a 5-micron 

pore size filter was used in this housing.  From July 17 through October 24, a 1-micron pore 

size filter was used.  (Prior to July 17, 2009, this was a 1-micron bag filter.) 

 

• Filtration Step 3 — Since October 24, the third filtration step has used a 20-inch long, 

1-micron pore size pleated cartridge filter.  Prior to that date a 20-inch long, 0.35-micron 

pore size pleated cartridge filter had been used in this housing.  

 

• Prior to September 29 the flow was split into two parallel streams downstream of 

Filtration Step 3: 

 

— One stream flows through two 1-micron MyCelx cartridge filters in series 

— The other stream flowed through an activated carbon column 

 





Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

14 

From September 29 through the end of the study, the flow was split downstream of 

Filtration Step 1, the effect being that water directed to the activated carbon column was 

filtered in the backwashable sand filter only, while the MyCelx stream continued through 

Filtration Step 3.  This was done in an effort to determine the effectiveness of the 

carbon column without fine filtration. 

 

• Treated water was discharged into the PS-1 wetwell in the TR-3 treatment building 

 

• Total flow and the flows through the MyCelx filter train and through the carbon column train 

were measured. 

 

• Pressures before and after each treatment step were measured. 

 

Samples for PCB analysis (by Method 608) were collected ahead of the initial filter 

(Sampling Point A), after each filtration step (Sampling Points B, C, and D), after each MyCelx filter 

(Sampling Points E and F) and after the carbon column (Sampling Point G). 

 

Samples were collected during high flow events at PS-2 when PCB concentrations are most likely to 

be detectable. 

 

Results and Discussion 
When the study was halted on November 6, 2009, approximately 161,000 gallons had been treated 

in the pilot unit, with the flow almost evenly split between the MyCelx train (78,000 gallons) and 

the carbon train (83,000 gallons).  Through October 27, 2009, samples were collected during 

15 events.  The results are summarized in Appendix B.  In nine of the 15 events, no Aroclor was 

detected above 0.065 μg/L in the influent.  Of the six events that had detectable PCB in the 

influent, filtration alone was sufficient to reduce each Aroclor to below 0.065 μg/L in five events, 

and in the sixth case (June 11), both the carbon bed and the MyCelx resin were effective in 

reducing the residual concentration of each Aroclor to below 0.065 μg/L. 

 

While the pilot unit has demonstrated the effectiveness of the selected technology in meeting 

discharge standards, evaluation of data available at the time of the July 2009 progress report 

indicated that the 0.35-micron filter was becoming clogged after only about 2,600 gallons of flow.  

This would equate to about 4,000 gallons per filter for the larger filters that would be used in 

full-scale operation.  Based on a typical design flow rate of 5 gpm per filter, each filter would 

require replacement after only about 13 hours of operation, imposing an impracticable demand on 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

15 

operations and resources.  Therefore, in an attempt to lessen the solids loading on the 0.35-micron 

filter, EnSafe and Carrier replaced the 1-micron bag filter and housing with a 1-micron pleated 

cartridge filter and housing on July 17, 2009. 

 

Data from July 17 through the end of August showed that this change extended the operational life 

of the 0.35-micron filter to about 7,500 gallons.  On the other hand, the 1-micron cartridge filter 

required replacement about every 2,500 gallons during this period.  In other words, the filter life 

problem had remained, but had shifted one step forward in the treatment process.  Consequently, 

on September 9, 2009, EnSafe and Carrier replaced the 25-micron bag filter with a sand filter, 

which was charged with a specially graded media reportedly able to remove particulate to the 

range of 3 to 5 microns.  Furthermore, this filter could be backwashed when needed. 

 

Data collected since installation of the sand filter indicate that the 1-micron cartridge filter 

continues to be fouled at about the same rate as previously.  The conclusion is that the solids in the 

002 storm water are predominantly between 1 micron and 5 microns in effective size. 

 

Because carbon columns in similar applications at other sites have been effective with pre-filtration 

in the range of 5 to 10 microns, on September 29 EnSafe and Carrier installed piping and valves to 

split the flow between the two treatment trains immediately after the sand filter as shown in 

Figure 3.  Thereafter, approximately half the flow went from the sand filter directly through the 

carbon column and remainder went through the MyCelx train (1-micron and 0.35-micron pleated 

cartridge filters and the MyCelx cartridges).  Of the three samples collected after this piping 

change, only the one on October 27 had detectable PCB in the influent.  On that day, samples 

showed that 90% of the PCB passed through the sand filter, but all was removed by the 

5-micron filter in the MyCelx train and by the carbon column in that train. 

 

Although the single result showed PCB removal in the carbon train without fine pre-filtration, a 

concern at this site is that PCB-contaminated colloidal particles or silts finer than 5 microns will pass 

through a carbon column just as they have passed through a nominal 5-micron sand filter.  In fact, 

most vendors of carbon columns that were contacted about this application strongly recommended 

a 0.5-micron filter downstream of the carbon column.  This is similar to the 

pre-filtration requirements recommended by the MyCelx vendor.  Consequently, the 

filtration requirements for carbon and MyCelx are essentially the same. 

The run times of cartridge filters can be extended – and associated labor and materials costs 

reduced — if a larger fraction of the solids can be removed in a backwashable filter upstream of the 

cartridge filters.  Toward this goal, EnSafe conducted a series of bench-scale experiments in which 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

16 

a commonly used coagulant (alum) and/or a flocculating polymer were added to samples of 

untreated storm water.  The results showed that an alum dosage of about 25 milligrams per 

liter (mg/L) in conjunction with a polymer dosage of 5 mg/L was effective in combining the small 

(< 5-micron) particles into flocculated structures that were easily removed by a 5-micron filter. 

 

Conclusions 
In summary, the pilot study has demonstrated that a system of pre-filtration and adsorption can 

remove PCB from the site’s storm water to below the discharge goal of 0.065 μg/L.  Associated 

bench-scale testing has shown that coagulation and flocculation ahead of a backwashable filter can 

remove particles that would otherwise pass through a nominal 5-micron filter, which would extend 

the operating life of disposable, downstream cartridge filters.  Test results show that in most cases 

filtration down to about 1 micron is effective in removing PCB from the storm water at this site; 

however, in rare instances adsorption after filtration is necessary.  Activated carbon and a 

PCB-selective resin (MyCelx) are equally effective as adsorption media.  Due to easier handling, the 

MyCelx resin filters are recommended as the adsorption media downstream of a pre-filtration train 

consisting of a nominal 5-micron backwashable filter and a series of cartridge filter housings 

(initially equipped with 5-micron, 1-micron, and 0.35 micron filters).  It is further recommended 

that tanks, mixers and chemical feed equipment for coagulation and flocculation be included for 

optional use upstream of the backwashable filter. 

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

17 

5.0 TREATMENT PROCESS DESIGN 
5.1 Storm Water Pumping 
5.1.1 Pump Station PS-1 
• Maintain existing capacity of 440 gpm to pump storm water to the air stripping towers for 

TCE removal. 

 

5.1.2 Pump Station PS-2 
• Replace the two existing self-priming centrifugal pumps with two similar pumps, each rated 

to deliver 600 gpm against a TDH of 115 feet.  Each motor will be 40 HP, 1800 RPM with a 

VFD to adjust the flow rate from about 300 gpm to 600 gpm in response to level in the PS-2 

wet well.  The higher pressure of the new pumps is needed to overcome a backpressure of 

25 pounds per square inch (psi) when the new basket strainer near the discharge end of the 

pipe in the storm water treatment building reaches its maximum operating pressure.   

 

The pumps will be operated in an alternating, lead-lag configuration.  The primary 

control criterion for the pumps will be the water level in the wetwell.  When the water level 

rises to the “Pump On” level, the lead pump will start at the low end of its flow range 

(approximately 300 gpm); as the wetwell level rises, the pump speed and flow rate will 

increase proportionally to the maximum flow rate of 600 gpm.  When the wetwell level falls, 

pump speed and flow will decrease accordingly.  Secondary criteria are high pressure at the 

basket strainer, which will turn the pumps off, and backwash mode of one of the 

backwashable filters, which will decrease the pumping rate to 450 gpm if it is greater at 

the time. 

 

• Use the existing force main (approximately 850 linear feet of 8-inch and 650 linear feet of 

10-inch diameter ductile iron pipe) from PS-2 to the 01A treatment system in the 

TR-3 wastewater treatment building. 

 

• Install a new headwall with weir at the end of the 60-inch diameter Outfall 002 pipe near 

Sanders Creek to reduce the frequency of overflows and minimize backflow of creek water 

into PS-2.  Currently, this outfall overflows when the water level in manhole MH-8 

immediately upstream of the PS-2 wetwell reaches Elevation 27.19.  As designed, the weir 

will have a 2-foot long section at Elevation 32.1, over which the initiation of overflows can 

be detected and sampled, and an additional 35 feet of weir length at Elevation 32.2.  The 

length of the weir enables the crest elevation to be set as high as practical to minimize the 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

18 

frequency of overflows without creating excessively high backwater conditions in the 

upstream collection system. 

 

During events that now cause overflows, this weir arrangement will allow 

approximately 60,000 gallons of storm water to accumulate temporarily in the 

weir structure, the PS-2 wetwell, and in the large diameter pipes immediately upstream of 

the wetwell before an overflow commences.   

 

5.2 PCB Treatment 
In the TR-3 treatment building, Carrier proposes to install a PCB treatment system for 

PS-2 storm water sized for 600 gpm.  Preliminary engineering plans are included as Exhibit I.  

Based on design evaluation, principal elements include coagulation, flocculation, filtration, cartridge 

filtration, and adsorption as generally described below: 

 

• Piping and valves to connect the PS-2 force main to the PCB treatment system.  A 

90-degree elbow and a small section of existing 8-inch pipe will be removed and replaced 

with a tee and two valves.  A normally closed valve will be placed on the side of the tee 

leading to the air stripping towers and a normally open valve will be installed in the new 

piping that leads to a duplex strainer — the first unit process in the PCB treatment system. 

 

• A duplex basket strainer with automatic switchover feature to remove gross solids (leaves, 

twigs, etc.) and protect downstream equipment.  The switchover feature will be set to 

change the flow from one strainer to the other when the pressure drop across the dirty 

strainer reaches 25 psi.  

 

• Flash mixing — From the basket strainer the pumped flow will continue under pressure to a 

600-gallon flash mix chamber where Carrier will have the option to add coagulation aids 

(e.g., alum) and flocculating polymers into the storm water to promote the agglomeration of 

fine (< 5 micron) particles so they can be more easily removed by filtration.  

Chemical dosing will be proportional to flow, with the speed of the chemical feed pumps 

paced by the signal from the PS-2 flow meter located in the treatment plant building.  The 

operator will be able to adjust the stroke of the pumps to increase or decrease the dosage 

at a given flow rate.  Provision is being made for pH monitoring and the dosing of 

sodium hydroxide, if needed, to maintain pH in the acceptable range against the 

pH-lowering effects of alum.  Mixing will be provided by a ¾-horsepower (HP) agitator 

mounted across the top of the tank. 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

19 

 

• Flocculation — two existing tanks will be renovated and converted into use as 

flocculation tanks.  Flocculation Tank 1 is 11 feet in diameter and will be operated with a 

side water depth of approximately 12 feet, giving a volume of 8,500 gallons.  It will be 

equipped with a 2-HP slow speed flocculating mixer.  Flocculation Tank 2, which will also be 

equipped with a 2-HP slow speed flocculating mixer, is 10.7 feet in diameter and will be 

operated with a side water depth of 20 feet, thus providing a working volume of 

13,300 gallons.  Combined these two tanks will provide a hydraulic detention time of 

36 minutes at the design flow rate of 600 gpm.  

 

• Backwashable filters — two parallel filters, such as the “Fuzzy Filters” marketed by Schreiber 

Equipment Company, or a functionally equivalent alternative are proposed.  The “Fuzzy 

Filter” offers removal of particles to approximately 4 microns, and with a hydraulic loading 

rate up to 40 gpm per square foot, has a compact footprint compatible with the space 

available in the treatment building.  Two “Fuzzy Filters”, each with a 3-foot by 3-foot filter 

area, will be operated in parallel with the influent flow (300 to 600 gpm) split evenly 

between them.     

 

In addition, this filter offers a relatively low backwash rate of 3 percent of the 

design flow rate and uses untreated influent as backwash water.  When one of the filters 

goes into backwash mode, its influent valve will close partially to decrease the flow to that 

filter to 90 gpm (9 square feet times 10 gpm per square foot) and the effluent valve will 

close.  As the filter bed expands the water level in the filter will rise to the backwash 

overflow port, causing backwash water to flow by gravity to the backwash holding tanks for 

a period of approximately 30 minutes.  During this time the flow to the active filter will 

increase (up to 360 gpm) to accept additional flow.  If the flow from PS-2 just prior to 

initiation of backwash is greater than 450 gpm, a backwash initiation signal from the filter 

control panel will notify the PS-2 control panel to reduce the flow to this rate for the 

duration of the backwash cycle.  

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

20 

• A filtered water pumping station - Consisting of a 1,260-gallon surge tank for collecting 

effluent from the Fuzzy Filters and duplex pumps, this unit will convey the water under 

pressure through downstream treatment units.  Pumps will be horizontal centrifugal type 

equipped with VFDs to allow the flow rate to be adjusted from about 300 to 600 gpm to 

match the influent flow rate from PS-2.  This will be accomplished by a control system that 

will modulate pump speed to maintain a pre-selected water level in the surge tank.  A 

third pump, sized at approximately 100 gpm, will be installed to provide a supply of 

filtered water for polymer dilution and an alternative supply of water for filter backwashing 

during periods of high influent turbidity. 

 

• Two parallel filtration and adsorption trains, each with the following principal components 

piped in series: 

 

— Particulate Filter 1:  A 30-inch diameter filter housing capable of holding 

eighty-two (82) 2-1/2-inch diameter by 40-inch long cartridge filters.  The initial 

filter selection for this housing is pleated cartridges for particulate removal with a 

nominal pore size of 5 micron. 

 

— Particulate Filter 2:  A 30-inch diameter filter housing capable of holding 

eighty-two (82) 2-1/2-inch diameter by 40-inch long cartridge filters.  The initial 

filter selection for this housing is pleated cartridges for particulate removal with a 

nominal pore size of 1 micron. 

 

— Particulate Filter 3:  A 30-inch diameter filter housing capable of holding 

eighty-two (82) 2-1/2-inch diameter by 40-inch long cartridge filters.  The initial 

filter selection for this housing is pleated cartridges for particulate removal with a 

nominal pore size of 0.35 micron. 

 

— Adsorption Unit 1:  A 30-inch diameter filter housing capable of holding 

eighty-two (82) 2-1/2-inch diameter by 40-inch long cartridge filters.  The initial 

filter selection for this housing is wound cartridges impregnated with specialty resin 

(MyCelx or equal) for adsorption of PCB. 

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

21 

— Adsorption Unit 2:  A second 30-inch diameter filter housing capable of holding 

eighty-two (82) 2-1/2-inch diameter by 40-inch long cartridge filters.  The initial 

filter selection for this housing is wound cartridges impregnated with specialty resin 

(MyCelx or equal) for adsorption of PCB. 

 

In the pilot study the 1-micron, 2-1/2-inch diameter by 20-inch long cartridges exhibited an 

average operating life of approximately 2,500 gallons.  Based on the additional bench-scale 

coagulation studies, it is estimated that coagulation/flocculation ahead of the backwashable 

filter will reduce the loading on downstream units by 75 percent or more.  This would 

extend the life of a 20-inch filter to approximately 10,000 gallons and of a 40-inch filter to 

20,000 gallons.  At this rate, a housing containing 82 cartridges would be able to filter 

1,640,000 gallons between filter changes, which is a run time of approximately 45 hours at 

the design flow rate of 600 gpm.  With two parallel housings in each filtration step, this 

would enable the system to operate over a 3-day weekend (from a Friday afternoon to the 

following Tuesday morning) during wet weather without a filter changeout. 

 

• Piping and valves to return PCB-treated water to the existing piping upstream of the 

air stripping towers. 

 

• Auxiliary to the main treatment system would be a secondary system for treating 

filter backwash, the volume of which is estimated to be 3 percent of the treated storm water 

flow, or approximately 26,000 gallons per day during wet weather periods when the 

treatment system operates around-the-clock.  Design includes the following 

principal components: 

 

— Backwash storage (two existing tanks at the western end of the treatment building 

have an aggregate capacity of about 11,000 gallons and will be used for 

this purpose) 

 

— Two 40-gpm transfer pumps to convey backwash from the storage tanks to the 

backwash treatment unit 

 

— A 40-gpm physical-chemical treatment unit with flash mixing and flocculation 

compartments and an inclined plate clarifier 

 



Final Engineering Design Report for Treatment of PCBs in Storm Water 
Carrier Corporation 

Syracuse, New York 
November 13, 2009 

 

22 

— A sludge holding tank (an existing tank along the northern wall of the 

treatment building has a capacity of 9,700 gallons) and sludge pumps 

 

— A 15-cubic-foot filter press for dewatering sludge 

 

— An effluent sump and pump station to collect and transfer clarifier effluent and 

sludge dewatering filtrate back to the head of the Fuzzy Filters.     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
G:\M-Z\UTC\Carrier-Syracuse\Storm Water Permit\Engineering Design\Progress reports\November 14 2009\Engineering Design Report 

Nov 13 2009 Final.doc 



 
 

 

Appendix A 

Summaries of Sampling Data Collected during PSWS 



Daily
Rainfall TSS O&G TOC TSS O&G TOC

Date Note (inches) mg/l mg/l mg/l 1260 1254 1248 Total 1260 1254 mg/l mg/l mg/l 1260 1254 1248 1260 1254

11/16/2007 C 0.12 10:15 < 0.065 < 0.065 < 0.065
12/3/2007 0.68 0:05 16.4 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065

0:33 1.2 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 1.4 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
3:33 0.4 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
9:33 1.6 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
23:15 0.0 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065

12/4/2007 0 9:15 2.8 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 0.12
12/11/2007 0.28 15:50 28.0 2.1 0.0 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 7.2 0 0 < 0.065 < 0.065 < 0.065

18:49 12.8 2.1 0.0 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
C < 0.065 < 0.065 < 0.065

12/12/2007 0.4 0:49 6.8 3.7 0.0 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
1/8/2008 C 0 < 0.065 < 0.065 < 0.065
1/9/2008 0.13 7:05 115 3.4 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 19.5 4.2 0.091 < 0.065 < 0.065 < 0.065 < 0.065

9:20 28.5 1.6 0.094 < 0.065 < 0.065 < 0.065 < 0.065
10:15 13.0 2.6 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
16:15 3.0 3.1 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065

1/11/2008 0.54 0:39 8.6 2.0 0.41 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
9:18 6.6 3.6 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065

1/12/2008 0.01 0:39 1.4 2.3 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
2/1/2008 1.13 16:11 59 1.5 < 0.065 0.085 < 0.065 0.085 < 0.065 < 0.065 126 2.5 < 0.065 0.14 < 0.065 < 0.065 < 0.065

19:51 5.0 2.6 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
2/2/2008 0.09 3:21 9.5 1.9 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065 < 0.065
2/5/2008 C 0.5 < 0.065 < 0.065 < 0.065
3/4/2008 C 0.4 < 0.065 < 0.065 < 0.065

3/27/2008 0.11 21:22 25.3 < 0.065 < 0.065 < 0.065 < 0.065 22.7 < 0.065 < 0.065 < 0.065
3/28/2008 0.46 0:52 13.3 < 0.065 < 0.065 < 0.065 < 0.065

8:22 19.5 < 0.065 < 0.065 < 0.065 < 0.065
3/31/2008 0.69 13:10 6.2 < 0.065 < 0.065 < 0.065 < 0.065 7.4 < 0.065 < 0.065 < 0.065

16:50 6.2 < 0.065 < 0.065 < 0.065 < 0.065
4/1/2008 0.11 0:20 6.4 < 0.065 < 0.065 < 0.065 < 0.065

C < 0.25 < 0.25 < 0.25
4/4/2008 0.19 6:42 29.0 < 0.065 < 0.065 < 0.065 < 0.065 47.4 < 0.065 < 0.065 < 0.065

10:12 9.8 < 0.065 < 0.065 < 0.065 < 0.065
17:42 3.6 < 0.065 < 0.065 < 0.065 < 0.065

5/7/2008 0.12 20:00 2.2 2.1 < 0.065 < 0.065 < 0.065 < 0.065 3.3 6 < 0.065 < 0.065 < 0.065
5/17/2008 0.22 15:45 13.5 3.0 3.5 < 0.065 < 0.065 < 0.065 < 0.065 129 3.4 4.2 < 0.065 < 0.065 < 0.065
5/22/2008 C 0.19 12:40 0.5 < 0.065 < 0.065
6/6/2008 0.72 1:30 1.5 < 0.065 < 0.065 < 0.065 < 0.065 5 6 0.16 0.14 < 0.065

6/10/2008 0.52 12:27 2.8 2.6 3.2 < 0.065 < 0.065 < 0.065 < 0.065 80 0 2.8 0.22 < 0.065 < 0.065 < 0.065 < 0.065
C 12:40 0.21 < 0.065 < 0.065

7/3/2008 0.29 16:41 1.4 2.2 3.4 < 0.065 < 0.065 < 0.065 < 0.065 6 2.2 4.5 < 0.065 < 0.065 < 0.065
C 13:30 2.5 < 0.065 < 0.065

7/11/2008 0.06 13:00 109 < 0.065 < 0.065 28.3 < 0.065 < 0.065
7/13/2008 0.73 11:48 21.2 0.0 0.33 0.14 < 0.065 < 0.065 0.14 < 0.065 < 0.065 1.8 1.8 0.28 0.17 < 0.065 < 0.065 < 0.065 < 0.065
7/21/2008 0.03 17:45 1.2 1.8 1.1 < 0.065 < 0.065 < 0.065 < 0.065
8/2/2008 0.42 15:48 4.4 2.2 6.2 < 0.065 < 0.065 < 0.065 < 0.065 7.8 3.7 2.7 < 0.065 < 0.065 < 0.065
8/4/2008 0 22:10 3.1 0.38 < 0.065 < 0.065 < 0.065 < 0.065 0 0.31 < 0.065 < 0.065 < 0.065
8/7/2008 C 0.59 14:10 0.36 < 0.065 < 0.065